VW Golf manuals

Volkswagen Golf Service & Repair Manual: Removing and installing inlet camshaft oil seal, pulley end, engine codes CPTA, CHPA, CZEA, CZDA

Volkswagen Golf Service & Repair Manual / 4- cylinder injection engine(1.4 1 direct inction. turbocharger) / Engine cylinder head, valve gear / Valve gear / Removing and installing inlet camshaft oil seal, pulley end, engine codes CPTA, CHPA, CZEA, CZDA

Special tools and workshop equipment required
   
Assembly tool -T10478 B-
Removing
–  Detach toothed belt from camshafts → Chapter.
 

Removing and installing inlet camshaft oil seal, pulley end, engine codes CPTA, CHPA, CZEA, CZDA

–  Unscrew bolt -2- and remove camshaft sprocket.
 

Removing and installing inlet camshaft oil seal, pulley end, engine codes CPTA, CHPA, CZEA, CZDA

–  Remove seal -1- using extractor hook -T20143/1-.
Installing
  Note
Do not lubricate new seal.
 

Removing and installing inlet camshaft oil seal, pulley end, engine codes CPTA, CHPA, CZEA, CZDA

–  Fit seal -1- over fitting sleeve -T10478/3- onto guide sleeve -T10478/2-.
Installation position: closed end of seal faces fitting sleeve.
–  Separate fitting sleeve and guide sleeve.
 

Removing and installing inlet camshaft oil seal, pulley end, engine codes CPTA, CHPA, CZEA, CZDA

–  Fit guide sleeve -T10478/2- with oil seal -1- onto camshaft.
 

Removing and installing inlet camshaft oil seal, pulley end, engine codes CPTA, CHPA, CZEA, CZDA

–  Draw in seal to stop using thrust piece -T10478/1A- and bolt -1- for camshaft pulley.
–  Install toothed belt (adjust valve timing) → Chapter.
 

Removing and installing inlet camshaft oil seal, pulley end, engine codes CPTA, CHPA, CZEA, CZDA

Measuring axial play of camshaft
Special tools and workshop equipment required     Universal dial gauge bracket -VW 387- &nb ...

Removing and installing exhaust camshaft oil seal, pulley end, engine codes CPTA, CHPA, CZEA, CZDA
Special tools and workshop equipment required     Assembly tool -T10478 B- Removing ...

Other materials:

Removing and installing remote release operating mechanism for seat backrest
  Note Removal and installation are described for the left vehicle side. Follow same instructions for the right side as appropriate. Removing –  Pull and hold operating mechanism to remotely release seat backrest -1-. – ...

Specified torques for gearbox
petrol engine, 1.4 l natural gas engine:   Item Bolt Nm 1, 5, 9 M12x70 80 2, 4 M12x50 80 3 1),2) M12x165 80 6, 7, 8 M10x55 40 A ...

Additional information
Technical Service Handbook with measures for rectifying latest malfunctions. Workshop manual for service work specific to model → Heating, air conditioning; Rep. gr.87. → Current ...

© 2016-2021 Copyright www.vwgolf.org